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permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or
advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this

report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been
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TEST ITEM FCC REFERANCE RESULT
O e i 230
Occupied Bandwidth 2271503£$) Pass
Unwanted Emissions at Band Edge 27.53(h) Pass
Conducted Unwanted Emission 27.53(h) Pass
Frequency Stability 27.54 Pass
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1.1 Description of Equipment Under Test (EUT)

Report No.: 2405B1993SHA-001

Description:

Remote Radio Unit

Product name:

Radio 8843 B2 B66A

Product number: KRC 161 707/2
Serial Number(s) CF8B166746
Rating: -48V DC

Software Version:

CXP9013268%15_R99AC

Hardware Version:

R1J

Sample received date:

May 8, 2024

Date of test:

May 8, 2024 ~ May 23, 2024

TTRFFCC Part 27_V1 © 2018 Intertek
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Report No.: 2405B1993SHA-001

1.2 Technical Specification

Frequency Range:

B2: TX:1930-1990 MHz, RX: 1850-1910 MHz
B66A: TX: 2110-2180 MHz, RX: 1710-1780 MHz

Number of Antenna ports:

B2:4TX/4RX, 2TX/2RX
B66A:4TX/4RX, 2TX/2RX

Supported RAT:

B2: LTE, NR, NB_loT (Inband, Guardband)
B66A: LTE, NR, NB_loT (Inband, Guardband)

Max RF bandwidth (IBW):

B2: 60 MHz; B66A: 70 MHz

Supported Number of
Carriers:

Maximum 3 carriers per port

Supported modulation:

LTE: QPSK, 16 QAM, 64 QAM, 256 QAM
NR: QPSK, 16 QAM, 64 QAM, 256 QAM

Supported Channel
Bandwidth:

LTE: 5, 10, 15, 20 MHz
NR: 5, 10, 15, 20, 25, 30,35,40 MHz

Declaration output power:

B2:40W/port (Port A, B, C, D);

60W/port (Port A, D) port B and C not used in this configuration

B66A:60W/port (Port E, F, G, H);

80W/port (Port E, H) Port F and G not used in this configuration

Antenna Gain(dBi):

17.8(B2), 17.8(B66A)

TTRFFCC Part 27_V1 © 2018 Intertek
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1.3 Description of Test Facility

Name: Intertek Testing Services Shanghai

Address 1: Building 86, No. 1198 Qinzhou Road(North), Shanghai 200233, P.R. China
FO&F8&F7, Tianfu Software Park E7 Tower, No. 1366 Tianfu Avenue Middle,

Address 2: Hightech Zone, Chengdu City, Sichuan Province, P.R. of China

Telephone: +86 21 61278200

Telefax: +86 21 54262353

The test facility is
recognized,
certified, or
accredited by these
organizations:

FCC Accredited Lab
Designation Number: CNO175

IC Registration Lab
CAB identifier.: CNO014

A2LA Accreditation Lab
Certificate Number: 3309.02
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2.1 Related documents

FCC Part 27 (2023)

FCC Part 2 (2023)

ANSI C63.26:2015

KDB 971168 D01 v03r01
KDB 662911 D01 v02r01

2.2 Product Information

The Equipment Under Test (EUT) is an Ericsson Radio Unit working in the wireless communications
services 2110-2180MHz which provides communication connections to network in LTE/NR modes and
MSR modes. The Radio 8843 B2 B66A operates from a -48V DC.

The EUT includes 4 TX/RX or 2TX/RX mode and it can be configured to transmit in MIMO mode, and
MIMO mode was used for measurements as the worst configuration. The complete testing was

performed with the EUT transmitting at maximum RF power unless otherwise stated.

A full technical description can be found in the Manufacturer’s documentation.
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2.3 Configuration Description

Testing in this Report covers only B66A (2110-2180MHz). For additional configurations and test cases not
contained within this test report, refer to the following reports: 2405B1992SHA-001.

The following settings were used to represent all traffic scenarios. The output power was measured on the
bottom, middle and top channel of all applicable antenna ports. By measuring the output power of

QPSK, 16QAM, 64QAM, 256QAM on one of the antenna ports, it was determined that 256QAM for 4TX/RX &
QPSK for 2TX/RX NR was the worst-case modulation schemes as data listed following and were used for all
testing.

4TX/RX mode Port QPSK 160AM 640AM 2560AM
NR-1C 40M Middle Port H 47.45dBm 47.46dBm 47.47dBm 47.49dBm
2TX/RX mode Port QPSK 160QAM 640AM 2560AM
NR-1C 40M Middle Port H 48.56dBm 48.53dBm 48.53dBm 48.52dBm

Complete testing was carried out on the worst-case antenna port which was determined by the highest
output power from the 4/2 measured ports on worst-case modulation scheme and the worst antenna
port was port H for 4TX/RX & 2TX/RX NR as data listed following.

4TX/RX mode modulation Port E Port F Port G Port H
NR-1C 40M Middle 256QAM 47.24dBm 47.40dBm 47.24dBm 47.49dBm
2TX/RX mode modulation Port E Port H
NR-1C 40M Middle QPSK 48.39dBm 48.56dBm

The settings below were used for all measurements unless otherwise noted:

NR
NR Carrier Carrier Frequency Configuration (MHz)
. : No. of :
Configuration Carriers Bandwidth St Middl T
(MHz) ottom iddle op

25 2122.5 2145 2167.5
30 2125 2145 2165

NR-1C INR
35 2127.5 2145 2162.5
40 2130 2145 2160
25 - 2122.5+2167.5 -

NR-2C 2NR 30 - 212542165 -
35 - 2127.5+2162.5 -
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NR Carrier Carrier Frequency Configuration (MHz)
. : No. of :
Configuration Carriers Bandwidth Bott Middl T
(MHz2) ottom iddle op
25 2122.5 - 2167.5
30 2125 - 2165
NR-1C-UE INR
35 2127.5 - 2162.5
40 2130 - 2160
25 - 2122.5+2167.5 -
NR-2C-UE 2NR 30 - 2125+2165 -
35 - 2127.5+2162.5 -

TTRFFCC Part 27_V1 © 2018 Intertek
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2.4 Test Setup

Conducted Measurement:

Report No.: 2405B1993SHA-001

Radio 8843 B2 B66A
Terminator RF A
PXA Signal —————
Analyzer Terminator RF B
Terminator RF C
Terminator RFD
Terminator RFE
Terminator RF F
Terminator RF G
10MHz Ref Trigger
CPRI 1
CT10 Data 1
CPRI 2
Data 2
Power
USB Cable DC Power In
Supply

Test Computer

il

No. Auxiliary Equipment Product Number / Model Type Version
1 Test computer DELL OptiPlex 3050 -
2 CT10 LPC 102487/1 R1C
3 DC Power Supply US21E7359S -
4 GNSS Rubidium clock HJ5418A-V1 -
5 10db Attenuator 2.92T7S100-10-26.5-A -
6 10db Attenuator DTS50GH-A-10-18-NMF -
7 40db Attenuator WDTS300-40Db-6G-NFF
8 Terminator WTF250-6-C
9 Terminator WTF300-6-NF
10 Terminator TF200-LIM-0360-DF
11 Coupler C40-560-4F
12 Filter W-FLTF-026-18000-26500

Proper Attenuator/Filter will be chosen to use in relative test case. And the cable loss of specified
Attenuator/Filter with connect cable will be calibrated before test for relative frequency range and the
worst reading will be used as offset in the relative test case.

TTRFFCC Part 27_V1 © 2018 Intertek
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2.5 Test environment condition:

Report No.: 2405B1993SHA-001

Test items Temperature Humidity
Max Output Power and Peak to Average Power
Ratio and EIRP
Occupied Bandwidth 53°C 54% RH

Unwanted Emissions at Band Edge

Conducted Unwanted Emission

Frequency Stability

Please refer to clause 7
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2.6 Instrument list

Report No.: 2405B1993SHA-001

RF test
Used Equipment Manufacturer Type Internal no. Due date
24 Signal Analyzer R&S FSVA3044 101087 2024-07-09
X Signal Analyzer Keysight N9030B MY57140894 2024-07-09
X Climatic Chamber | Chongqging Yinhe SDJ61F 201700266 2024-06-30
& Hygrometer TESTO 608-H1 1745127471 2024-12-09
& Hygrometer TESTO 608-H1 1745127476 2024-12-09

TTRFFCC Part 27_V1 © 2018 Intertek
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2.7 Measurement uncertainty

The measurement uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Test item Measurement uncertainty
Maximum output power 0.73dB
Occupied Bandwidth 0.88%
Unwanted Emissions at Band Edge 3.03dB
Conducted Unwanted Emission 3.03dB
Frequency stability 0.77 x 107
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Test result: Pass

3.1 Limit

Output Power:
(EIRP) 1640 W(62.15dBm) or 3280W(65.16dBm) for emission bandwidth < 1MHz

1640 W/MHz(62.15dBm/MHz) or 3280W/MHz(65.16dBm/MHz) for emission bandwidth >
1MHz

Peak to Average Ratio: <13 dB

3.2 Measurement Procedure

The EUT was configured to transmit on maximum power and proper modulation. The transmitter power
shall be measured in terms of a root-mean-square (RMS) average value. In case of the EUT was
configured to MIMO mode, since the EUT transmits on all antennas simultaneously in the same
frequency range, using the Measure-and-Sum approach, the output power at all antennas were tested,
and the total output power were then summed mathematically in linear power units according to FCC
KDB 662911 DO1.

A peak to average ratio measurement is performed at the conducted ports of the EUT for single carrier

for single RAT mode. The spectrum analyzers Complementary Cumulative Distribution Function (CCDF)
was used and 0.1% probability value recorded.
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3.3 Measurement result

4TX/RX mode:
NR-1C
Output power / Peak-to-Average Ratio (PAR)
NR Carrier Channel position B Channel position M Channel position T
Antenna NR Bandwidth Power Power Power
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 dgm) | 9B | gy | (@Bm) | (9B™ | (aB) | (@Bm) | (9B™ | (aB)
/MHz) /MHz) /MHz)
E 2560QAM 25 47.53 | 34.15 | 7.12 | 47.52 | 34.07 | 7.03 | 47.41 | 33.94 | 7.19
F 2560QAM 25 47.46 | 34.12 | 7.07 | 47.58 | 34.22 | 7.03 | 47.36 | 33.91 | 7.19
G 2560QAM 25 47.50 | 34.17 | 7.10 | 47.46 | 34.00 | 7.03 | 47.37 | 33.95 | 7.20
H 2560QAM 25 47.46 | 34.02 | 7.09 | 47.68 | 34.12 | 7.03 | 47.45 | 34.00 | 7.19
Total conducted power 53.51 | 40.14 - 53.58 | 40.12 - 53.42 | 39.97 -
antenna gain 17.8
EIRP 7131 | 57.94 - 71.38 | 57.92 - 71.22 | 57.77 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 421 - - 4.23 - - 4.38 -
Output power / Peak-to-Average Ratio (PAR)
NR Carrier Channel position B Channel position M Channel position T
Antenna NR Bandwidth Power Power Power
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 (dgm) | 9B | gy | (@Bm) | (9B™ | (aB) | (@Bm) | (9B™ | (aB)
/MHz) /MHz) /MHz)
E 256QAM 30 47.47 | 3331 | 7.14 | 47.49 | 33.15 | 7.03 | 47.43 | 33.23 | 7.24
F 2560QAM 30 47.49 | 3334 | 7.11 | 47.54 | 3325 | 7.04 | 47.40 | 33.08 | 7.24
G 256QAM 30 47.51 | 33.13 | 7.13 | 4746 | 33.18 | 7.04 | 47.32 | 33.04 | 7.25
H 256QAM 30 47.55 | 3337 | 713 | 47.62 | 33.39 | 7.04 | 47.41 | 3299 | 7.24
Total conducted power 53.53 | 39.31 - 53.55 | 39.26 - 53.41 | 39.11 -
antenna gain 17.8
EIRP 71.33 | 57.11 - 71.35 | 57.06 - 71.21 | 56.91 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 5.04 - - 5.09 - - 5.24 -
Output power / Peak-to-Average Ratio (PAR)
Antenna NR BNaRng?Nrir(;i; Chanm:)lop\)A(I)::tion B ChanneFlop\Ac;:irtion M Channilop\x):rition T
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 agm) | (9B | gy | (dBm) | ‘9B™ | (dB) | (@Bm) | (9B™ | (gp)
/MHz) /MHz) /MHz)
E 256QAM 35 47.19 | 3253 | 7.14 | 47.31 | 32,57 | 7.03 | 47.22 | 32,57 | 7.30
F 2560AM 35 47.34 | 32.45 | 7.10 | 47.34 | 3247 | 7.03 | 47.22 | 32.30 | 7.29
G 2560AM 35 47.34 | 32.46 | 7.11 | 47.27 | 32.27 | 7.03 | 47.14 | 32.22 | 7.33
H 256QAM 35 47.39 | 3256 | 7.11 | 47.45 | 32.70 | 7.03 | 47.27 | 32.27 | 7.28
Total conducted power 53.34 | 38.52 - 53.36 | 38.53 - 53.23 | 38.36 -
antenna gain 17.8
EIRP 71.14 | 56.32 - 71.16 | 56.33 - 71.03 | 56.16 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 5.83 - - 5.82 - - 5.99 -
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Output power / Peak-to-Average Ratio (PAR)

Antenna NR g:nga,ri:;f; Channlealop\),\(/)::tion B Channelalopvc\;zirtion M Channilop\x):rition T
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 agm) | (9B | (4g) | (dBm) | “9B™ | (aB) | (@Bm) | (9B™ | (gp)

/MHz) /MHz) /MHz)

E 256QAM 40 47.17 | 31.68 | 7.15 | 47.49 | 32.03 | 7.05 | 47.16 | 31.65 | 7.31
F 2560QAM 40 47.33 | 31.77 | 7.13 | 4740 | 3190 | 7.04 | 47.26 | 31.81 | 7.31
G 2560QAM 40 47.26 | 31.76 | 7.13 | 47.24 | 31.72 | 7.06 | 47.15 | 31.84 | 7.35
H 2560QAM 40 47.53 | 32.00 | 7.14 | 47.24 | 3164 | 7.04 | 47.34 | 31.75 | 7.30

Total conducted power 53.35 | 37.82 - 53.36 | 37.85 - 53.25 | 37.78 -

antenna gain 17.8

EIRP 71.15 | 55.62 - 71.16 | 55.65 - 71.05 | 55.58 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00

margin - 6.53 - - 6.50 - - 6.57 -

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz
® Att 10dB © SWT 1s ® VBW 3 MHz
1 Frequency Sweep

CF 2.1225 GHz

05:56:09 AM 05/13/2024
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NR 25MHz, Channel B, PAR

Spectrum 2 X 5GNR b4
Ref Level 60.00 dBm Freq 2.1225GHz Mode

MultiView =8 Spectrum x

Downlink, 25 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
55.16 dBm 7.12dB

- Measuring... [ [TTTTTTT]

Sync Found

9:01 AM 05/14/2024

NR 25MHz, Channel M, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  34.22dBm

2.1504950 GHz

CF 2.145 GHz

1001 pts 5.0 MHz/ Span 50.0 MHz

Measuring...  [TTTTTTT] i
- q... 11226
07:12:26 AM 05/13/2024

TTRFFCC Part 27_V1 © 2018 Intertek Page 19 of 158




m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 25MHz, Channel M, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.145GHz Mode Downlink, 25 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
54.75 dBm 7.03 dB

*  Measuring... [[[TTTTT]

Sync Found

07:12:55 AM 05/13/2024

NR 25MHz, Channel T, Power

MultiView =8 Spectrum X  Spectrum2 X 5GNR
Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  34.00 dBm

2.1638540 GHz

CF2.1675 GHz

1001 pts 5.0 MHz/ Span 50.0 MHz

o 20240513
©  Measuring... [TTTTTIT[)

02:14:14
02:14:15 AM 05/13/2024

TTRFFCC Part 27_V1 © 2018 Intertek Page 20 of 158




m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 25MHz, Channel T, PAR

Spectrum 2 X 5GNR b4
Ref Level 60.00dBm Freq 2.1675GHz Mode

MultiView =8 Spectrum x

Downlink, 25 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-21dB
Mean Peak 0.1%
47.36 dBm 55.41 dBm 7.20dB

*  Measuring... [[TTTTTTT)

Sync Found

06:08:00 AM 05/13/2024

NR 30MHz, Channel B, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.37dBm

2.1339310GHz

CF 2.125 GHz

1001 pts 6.0 MHz/ Span 60.0 MHz

o 20240513
*  Measuring... [ [TTTTTTT]

02:32:46
02:32:47 AM 05/13/2024

TTRFFCC Part 27_V1 © 2018 Intertek Page 21 of 158




m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 30MHz, Channel B, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.125GHz Mode Downlink, 30 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak

0.1%
55.02 dBm ALY ]

- Measuring... [ [TTTTTTT]

Sync Found

NR 30MHz, Channel M, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.39dBm

21512340 GHz

CF 2.145 GHz

1001 pts 6.0 MHz/ Span 60.0 MHz

M o I:D:I:D:D]] 2024-05-13
=L 02:36:34
6:35 AM 05/13/2024

TTRFFCC Part 27_V1 © 2018 Intertek Page 22 of 158




m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 30MHz, Channel M, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.145GHz Mode Downlink, 30 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
54.83 dBm 7.04dB

*  Measuring.. [TTTTTIT[)

Sync Found

6:54 AM 05/13/2024

NR 30MHz, Channel T, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.23dBm

2.1656590 GHz

CF 2.165 GHz

1001 pts 6.0 MHz/ Span 60.0 MHz

- Measuring... [ [TTTTTTT] ameos

02:45:48
02:49:49 AM 05/14/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 30MHz, Channel T, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.165GHz Mode Downlink, 30 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-21dB
Mean Peak 0.1%
47.35 dBm 55.41 dBm 7.25dB

*  Measuring... [[TTTTTTT)

Sync Found

2:50 AM 05/13/2024

NR 35MHz, Channel B, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1] 3256 dBm

2.140297 0 GHz

CF2.1275 GHz

1001 pts 7.0 MHz/ Span 70.0 MHz

o 20240513
©  Measuring... [[[TTTITT]

02:55:41
02:55:42 AM 05/13/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 35MHz, Channel B, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00dBm Freq 2.1275GHz Mode Downlink, 35 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-22dB
Mean Peak 0.1%
47.22 dBm 54.92 dBm JALY(:]

- Measuring... [ [[TTTTTT]

Sync Found

03:02:17 AM 05/14/2024

NR 35MHz, Channel M, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  3270dBm

2.157 4480 GHz

CF 2.145 GHz

1001 pts 7.0 MHz/ Span 70.0 MHz

o 20240513
*  Measuring... [ [TTTTTTT]

03:08:19
03:09:19 AM 05/13/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 35MHz, Channel M, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.145GHz Mode Downlink, 35 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-22dB
Mean Peak 0.1%
47.41 dBm 54.62 dBm 7.03 dB

*  Measuring... [[TTTTTTT)

Sync Found

9:37 AM 05/13/2024

NR 35MHz, Channel T, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s @ VBW 3 MHz
TRG:EXT1

1 Frequency Sweep

Mode Auto Sweep

® 1Rm Clrw
MI1[1]  32.57 dBm
21648780 GHz

CF2.1625 GHz

1001 pts 7.0 MHz/ Span 70.0 MHz

- Measuring... [ [TTTTTTT] e

05:38:19
05:39:19 AM 05/14/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 35MHz, Channel T, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.1625GHz Mode Downlink, 35 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-21dB
Mean Peak 0.1%
47.15 dBm 55.26 dBm 7.33dB

*  Measuring... [[[TTTTT]

Sync Found

05/13/2024

NR 40MHz, Channel B, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  32.00dBm

2.1396700 GHz

CF 2.13 GHz

1001 pts 8.0 MHz/ Span 80.0 MHz

o 20240513
©  Measuring... [[[TTTITT]

05:30:34
05:30:35 AM 05/13/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 40MHz, Channel B, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00dBm Freq 2.13GHz Mode Downlink, 40 MHz  Capture Time 20.0 ms BWP/S5 All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-22dB
Mean 0.1%
47.15 dBm 7.15dB

- Measuring... [ [TTTTTTT]

Sync Found

03:20:18 AM 05/14/2024

NR 40MHz, Channel M, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  3203dBm

2.158506 0 GHz

CF 2.145 GHz

1001 pts 8.0 MHz/ Span 80.0 MHz

o 20240513
©  Measuring... [[[TTTITT]

05:32:48
05:32:49 AM 05/13/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 40MHz, Channel M, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.145GHz Mode Downlink, 40 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

-22dB
Mean Peak 0.1%
47.22 dBm 54.56 dBm 7.06 dB

*  Measuring... [[TTTTTTT)

Sync Found

0:56 AM 05/13/2024

NR 40MHz, Channel T, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  31.84dBm

2.1601600 GHz

CF 2.16 GHz

1001 pts 8.0 MHz/ Span 80.0 MHz

o 20240513
©  Measuring... [[[TTTITT]

06:54:37
06:54:38 AM 05/13/2024
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mte rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 40MHz, Channel T, PAR

MultiView =8 Spectrum X  Spectrum 2 X |5GNR X -

Ref Level 60.00dBm Freq 2.16 GHz Mode Downlink, 40 MHz  Capture Time 20.0 ms BWP/S5 All

o Att 10dB Offset 49.50dB Frame Count 10f1(1) Frame L

5 CCDF ® 1 Clrw

-21dB
Mean Peak 0.1%
47.17 dBm 55.62 dBm 7.35dB

- Sync Found - Measuring...

06:54:59 AM 05/13/2024

NR-2C
Output power / Peak-to-Average Ratio (PAR)
NR Carrier Channel position B Channel position M Channel position T
Antenna NR Bandwidth Power Power Power
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 dgm) | 9B | gy | (@Bm) | (9B™ | (aB) | (@Bm) | (9B™ | (aB)
/MHz) /MHz) /MHz)
E 256Q0AM 25 - - - 46.97 | 30.73 - - - -
F 256Q0AM 25 - - - 46.91 | 30.81 - - - -
G 256Q0AM 25 - - - 46.89 | 30.66 - - - -
H 256Q0AM 25 - - - 47.02 | 30.86 - - - -
Total conducted power - - - 52.97 | 36.79 - - - -
antenna gain 17.8
EIRP - - - 70.77 | 54.59 - - - -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - - - - 7.56 - - - -

TTRFFCC Part 27_V1 © 2018 Intertek Page 30 of 158




iNtertek

Total Quality. Assured.

Report No.: 2405B1993SHA-001

TEST REPORT
Output power / Peak-to-Average Ratio (PAR)

NR Carrier Channel position B Channel position M Channel position T

Antenna NR Bandwidth Power Power Power

Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 dgm) | 9B | gy | (@Bm) | (9B™ | (aB) | (@Bm) | (9B™ | (aB)

/MHz) /MHz) /MHz)
E 2560QAM 30 - - - 46.99 | 30.02 - - - -
F 2560QAM 30 - - - 46.95 | 30.09 - - - -
G 2560QAM 30 - - - 46.91 | 29.93 - - - -
H 2560QAM 30 - - - 47.08 | 30.13 - - - -
Total conducted power - - - 53.00 | 36.06 - - - -

antenna gain 17.8
EIRP - - - 70.80 | 53.86 - - - -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - - - - 8.29 - - - -
Output power / Peak-to-Average Ratio (PAR)
Antenna NR BNaRng\alvrir(;(:krl Channilc)p\)l\(l)::tion B ChanneFlop\Ac/):irtion M Chanm;lo;\;(/):rition T
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 aBm) | (9B | (4p) | (dBm) | ‘9B™ | (aB) | (@Bm) | (9B™ | (gp)

/MHz) /MHz) /MHz)
E 2560AM 35 - - - 47.01 | 29.28 - - - -
F 2560AM 35 - - - 46.98 | 29.34 - - - -
G 2560AM 35 - - - 46.90 | 29.25 - - - -
H 256QAM 35 - - - 47.08 | 29.51 - - - -
Total conducted power - - - 53.01 | 35.37 - - - -

antenna gain 17.8
EIRP - - - 70.81 | 53.17 - - - -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00

margin - - - - 8.98 - - - -

TTRFFCC Part 27_V1 © 2018 Intertek

Page 31 of 158




m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.
TEST REPORT

NR 25MHz, Channel M, Power

MultiView =8 Spectrum X  Spectrum2 X 5GNR
Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s @ VBW 3 MHz
TRG:EXT1

1 Frequency Sweep

Mode Auto Sweep

® 1Rm Clrw
M1[1]  30.86 dBm
2.162 060 GHz

=R

CF 2.145 GHz

1001 pts 14.0 MHz/ Span 140.0 MHz

Measuring... [ [TTTTTTT] N

06:53-37
37 AM 05/14/2024

NR 30MHz, Channel M, Power

MultiView =8 Spectrum X Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

s Att 10dB ® SWT 1s ® VBW 3 MHz
TRG:EXT1

1 Frequency Sweep

Mode Auto Sweep

® TRm Clrw
M1[1]  30.13 dBm
2.165 560 GHz

CF 2.145 GHz

1001 pts 14.0 MHz/ Span 140.0 MHz

5 2024-05-14
= Measuring...  [T[TTTTTT]

06:57:15
06:57:15 AM 05/14/2024
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INntertek

Total Qu

ality. Assured.

TEST REPORT

MultiView =8 Spectrum X  Spectrum 2

Ref Level 60.00 dBm

°® Att
TRG:EXT1

Report No.: 2405B1993SHA-001

NR 40MHz, Channel M, Power

Offset 49.50dB ® RBW 1 MHz

X

5G NR

10dB ® SWT 1s ® VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep

CF 2.145 GHz

07:03:12 AM 05/14/2024

1001 pts

M1[1]

14.0 MHz/

- Measuring... [ [TTTTTTT]

® 1Rm Clrw
29.51 dBm

2.162 060 GHz

Span 140.0 MHz

20240514
07:03:11

2TX/RX mode:
NR-1C
Output power / Peak-to-Average Ratio (PAR)
Antenna NR BNaRngia,vrir(;(;rl Channilop\)/\(l)::tion B ChannePIOp\Ac::rtion M Channilo}:x):rition T
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 aBm) | (9B | gy | (dBm) | ‘9B™ | (aB) | (@Bm) | (9B™ | (gp)
/MHz) /MHz) /MHz)
E QPSK 25 48.70 | 35.37 | 7.10 | 48.66 | 35.12 | 7.03 | 48.49 | 35.00 | 7.20
H QPSK 25 48.71 | 35.36 | 7.11 | 48.77 | 35.33 | 7.02 | 4854 | 35.04 | 7.18
Total conducted power 51.72 | 38.38 - 51.73 | 38.24 - 51.53 | 38.03 -
antenna gain 17.8
EIRP 69.52 | 56.18 - 69.53 | 56.04 - 69.33 | 55.83 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 5.97 - - 6.11 - - 6.32 -

TTRFFCC

Part 27_V1 © 2018 Intertek
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mtertek Report No.: 2405B1993SHA-001

Total Quality. Assured.

TEST REPORT
Output power / Peak-to-Average Ratio (PAR)
Antenna NR é\laRng?Nri:;i; Channlealor\),\(/)::tion B ChannePIOpvcszi:ion M Channilorx)::tion T
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 agm) | (9B | (4g) | (dBm) | “9B™ | (aB) | (@Bm) | (9B™ | (gp)
/MHz) /MHz) /MHz)
E QPSK 30 48.67 | 34.49 | 7.15 | 48.67 | 3436 | 7.03 | 48,52 | 34.34 | 7.25
H QPSK 30 48.65 | 34.61 | 7.14 | 48.75 | 3451 | 7.03 | 48.56 | 34.28 | 7.24
Total conducted power 51.67 | 37.56 - 51.72 | 37.45 - 51.55 | 37.32 -
antenna gain 17.8
EIRP 69.47 | 55.36 - 69.52 | 55.25 - 69.35 | 55.12 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 6.79 - - 6.90 - - 7.03 -
Output power / Peak-to-Average Ratio (PAR)
NR Carrier Channel position B Channel position M Channel position T
Antenna NR Bandwidth Power Power Power
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 (dgm) | 9B | gy | (@Bm) | (9B™ | (aB) | (@Bm) | (9B™ | (aB)
/MHz) /MHz) /MHz)
E QPSK 35 48.32 | 33.42 | 7.14 | 4838 | 33.41 | 7.03 | 48.35 | 33.35 | 7.29
H QPSK 35 48.60 | 33.69 | 7.13 | 4856 | 33.63 | 7.03 | 48.36 | 33.37 | 7.28
Total conducted power 51.47 | 36.57 - 51.48 | 36.53 - 51.37 | 36.37 -
antenna gain 17.8
EIRP 69.27 | 54.37 - 69.28 | 54.33 - 69.17 | 54.17 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 7.78 - - 7.82 - - 7.98 -
Output power / Peak-to-Average Ratio (PAR)
Antenna NR BNaRngivrir(ij;r] Channilop\)l\(;::tion B ChanneFlop\Ac;:irtion M Chanm;lop\x):rition T
Port Modulation Power PAR | Power PAR | Power PAR
(MHZ) 1 dgm) | 9B | gy | (@Bm) | (9B™ | (aB) | (@Bm) | (9B™ | (aB)
/MHz) /MHz) /MHz)
E QPSK 40 48.34 | 3295 | 7.16 | 4839 | 32.89 | 7.04 | 48.25 | 32.79 | 7.33
H QPSK 40 48.65 | 33.21 | 7.14 | 4856 | 33.07 | 7.05 | 48.43 | 32.90 | 7.31
Total conducted power 51.51 | 36.09 - 51.49 | 35.99 - 51.35 | 35.86 -
antenna gain 17.8
EIRP 69.31 | 53.89 - 69.29 | 53.79 - 69.15 | 53.66 -
EIRP limit - 62.15 | 13.00 - 62.15 | 13.00 - 62.15 | 13.00
margin - 8.26 - - 8.36 - - 8.49 -
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 25MHz, Channel B, Power

MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz
s Att 10dB ® SWT 1s ® VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep ® 1Rm Clrw
M1[1] 35.37 dBm
21326900 GHz

CF2.1225 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz
- Measuring...  [[TT[T[][] m:::

02:31:41 AM 05/14/2024

NR 25MHz, Channel B, PAR

MultiView =8 Spectrum X  Spectrum 2 X 5GNR X

Ref Level 60.00 dBm Freq 2.1225GHz Mode Downlink, 25 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f1(1) Frame 1
5 CCDF ® 1 Clrw

Peak 0.1%
56.15 dBm 7.11dB

Sync Found - Measuring... [[[[[]T]]]

AM 05/13/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 25MHz, Channel M, Power

MultiView =8 Spectrum X  Spectrum2 X 5GNR
Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep

1 Frequency Sweep ® TRm Clrw

MI1[1]  35.33dBm
2.1499450 GHz

CF 2.145 GHz 1001 pts 5.0 MHz/ Span 50.0 MHz

o 20240513
*  Measuring... [ [TTTTTTT]

02:22:58
05/13/2024

NR 25MHz, Channel M, PAR
MultiView =8 Spectrum X Spectrum 2 X [5G NR x

Ref Level 60.00 dBm Freq 2.145GHz Mode Downlink, 25 MHz ~ Capture Time 200 ms BWP/SS All
o Att 10dB Offset 4950dB Frame Count 10f1(1) Frame 1

5 CCDF

® 1 Clrw

0.1%
7.03dB

Sync Found ~  Measuring... [T[[[TT]T]

02:35:15 AM 05/14/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 25MHz, Channel T, Power

MultiView =8 Spectrum X  Spectrum2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB @ RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw

M1[1]  35.04dBm

21727450 GHz

CF2.1675 GHz

1001 pts 5.0 MHz/ Span 50.0 MHz

Measurin (IR [ .
- g... 02:26:36
AM 05/13/2024

NR 25MHz, Channel T, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00dBm Freq 2.1675GHz Mode

Downlink, 25 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
56.39 dBm 7.20dB

- Measuring...  [[TTTTTTT]

Sync Found

05/14/2024
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m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 30MHz, Channel B, Power

MultiView =8 Spectrum X  Spectrum2 X 5GNR
Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep

1 Frequency Sweep ® TRm Clrw

MI[1]  34.61dBm
2.138007 0 GHz

CF 2.125 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz

o 20240513
*  Measuring... [ [TTTTTTT]

02:45:51
02:45:52 AM 05/13/2024

NR 30MHz, Channel B, PAR
MultiView =8 Spectrum X Spectrum 2 X [5G NR x

Ref Level 60.00 dBm Freq 2.125GHz Mode Downlink, 30 MHz ~ Capture Time 200 ms BWP/SS All
o Att 10dB Offset 4950dB Frame Count 10f1(1) Frame 1

5 CCDF

® 1 Clrw

Peak
56.45 dBm

0.1%
AEY:]:]

Sync Found ~  Measuring... [ [[[[[]]]]

02:52:51 AM 05/14/2024
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NR 30MHz, Channel M, Power

MultiView =8 Spectrum X  Spectrum2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB @ RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  34.51dBm

2.1513540GHz

CF 2.145 GHz

1001 pts 6.0 MHz/ Span 60.0 MHz

Measuring... [ [TTTTTT] e
- q... 02855
02:48:56 AM 05/13/2024

NR 30MHz, Channel M, PAR

MultiView =8 Spectrum X  Spectrum 2 X 5GNR X
Ref Level 60.00 dBm Freq 2.145GHz Mode

Downlink, 30 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
55.93 dBm 7.03 dB

*  Measuring.. [TTTTTIT[)

Sync Found

02:49:10 AM 05/13/2024
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NR 30MHz, Channel T, Power

MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz
s Att 10dB ® SWT 1s ® VBW 3 MHz Mode Auto Sweep
1 Frequency Sweep ® 1Rm Clrw
M1[1] 34.34 dBm
21653000 GHz

CF 2.165 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
- Measuring...  [[[[[T[]]] zozo;-o:;;

02:58:58 AM 05/14/2024

NR 30MHz, Channel T, PAR

MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.165GHz Mode Downlink, 30 MHz  Capture Time 20.0ms BWP/SS All

o Att 10dB Offset 49.50dB Frame Count 10f1(1) Frame 1
5 CCDF ® 1 Clrw

0.1%
7.25dB

Sync Found - Measuring... [ [TTTTTTT]

111 AM  05/14/2024

TTRFFCC Part 27_V1 © 2018 Intertek Page 40 of 158




m te rtek Report No.: 240581993SHA-001

Total Quality. Assured.

TEST REPORT

NR 35MHz, Channel B, Power

MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep

1 Frequency Sweep ® TRm Clrw

MI[1]  33.69 dBm
21370100 GHz

CF2.1275 GHz 1001 pts 7.0 MHz/ Span 70.0 MHz

o 20240513
©  Measuring... [TTTTTIT[)

03:15:11
03:15:12 AM 05/13/2024

NR 35MHz, Channel B, PAR
MultiView =8 Spectrum X Spectrum 2 X [5G NR x

Ref Level 60.00 dBm Freq 2.1275GHz Mode Downlink, 35 MHz ~ Capture Time 200 ms BWP/SS All
o Att 10dB Offset  4950dB Frame Count 10f1(1) Frame 1

5 CCDF

® 1 Clrw

0.1%
7.14dB

Sync Found ~  Measuring... [T[[[TT]T]

03:11:58 AM 05/14/2024
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NR 35MHz, Channel M, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.63dBm
2.150804 0 GHz

CF 2.145 GHz

1001 pts 7.0 MHz/ Span 70.0 MHz

Measuring... [ [TTTTTTT] e
- q... 01720
03:17:21 AM 05/13/2024

NR 35MHz, Channel M, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.145GHz Mode

Downlink, 35 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

0.1%
7.03 dB

*  Measuring... [[TTTTTTT)

Sync Found

03:17:38 AM 05/13/2024
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NR 35MHz, Channel T, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.37dBm
2.167 8850 GHz

CF2.1625 GHz

1001 pts 7.0 MHz/ Span 70.0 MHz

o 20240513
©  Measuring... [[[TTTITT]

03:20:54
03:20:55 AM 05/13/2024

NR 35MHz, Channel T, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.1625GHz Mode

Downlink, 35 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
56.57 dBm 7.29dB

- Measuring... [ [TTTTTTT]

Sync Found

03:17:10 AM 05/14/2024
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NR 40MHz, Channel B, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.21dBm
2.1393510GHz

CF 2.13 GHz

1001 pts 8.0 MHz/ Span 80.0 MHz

Measurin ([ PRI i
- 9--- 05:41:15
05:41:15 AM 05/13/2024

NR 40MHz, Channel B, PAR

MultiView =8 Spectrum X  Spectrum 2 X 5GNR X
Ref Level 60.00 dBm Freq 2.13GHz Mode

Downlink, 40 MHz  Capture Time 20.0 ms BWP/S5 All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
56.13 dBm 7.16 dB

- Measuring... [ [[TTTTTT]

Sync Found

05/14/2024
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NR 40MHz, Channel M, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  33.07dBm
2.1619430 GHz

CF 2.145 GHz

1001 pts 8.0 MHz/ Span 80.0 MHz

Measuring... [ [TTTTTTT] =
- q... 059039
05:44:39 AM 05/13/2024

NR 40MHz, Channel M, PAR
MultiView =8 Spectrum X  Spectrum 2 X |5GNR X

Ref Level 60.00 dBm Freq 2.145GHz Mode

Downlink, 40 MHz  Capture Time 20.0ms BWP/SS All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
55.83 dBm 7.05dB

*  Measuring... [[[TTTTT]

Sync Found

05:44:54 AM 05/13/2024
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NR 40MHz, Channel T, Power
MultiView =8 Spectrum X | Spectrum 2 X 5GNR

Ref Level 60.00 dBm  Offset 49.50dB ® RBW 1 MHz

o Att 10dB @ SWT 1s ® VBW 3MHz Mode Auto Sweep
1 Frequency Sweep ® TRm Clrw
M1[1]  3290dBm
2.160 0000 GHz

CF 2.16 GHz

1001 pts 8.0 MHz/ Span 80.0 MHz

Measuring... [ [TTTTTTT] s
- g... 05837
05:48:37 AM 05/13/2024

NR 40MHz, Channel T, PAR

MultiView =8 Spectrum X  Spectrum 2 X 5GNR X
Ref Level 60.00 dBm Freq 2.16GHz Mode

Downlink, 40 MHz  Capture Time 20.0 ms BWP/S5 All
o Att 10dB Offset 49.50dB Frame Count 10f 1(1)

Frame 1
5 CCDF

Auto Demod Once

® 1 Clrw

Peak 0.1%
56.63 dBm 7.33dB

- Measuring... [ [[TTTTTT]

Sync Found

05/14/2024
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Test result: Pass

4.1 Measurement Procedure

The EUT was set to transmit at maximum power and testing was carried out on bottom, middle and top
channels. Using the Occupied Bandwidth measurement function in the spectrum analyzer, the 26dB
bandwidth was measured in accordance with FCC KDB 971168 D01 Clause 4.2.

The measurement method is from KDB 971168 4.2:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency. The
frequency span for the spectrum analyzer shall be set wide enough to capture all modulation product s
including the emission skirts (i.e., two to five times the OBW).

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1 to 5 % of the anticipated OBW,
and the VBW shall be at least 3 times the RBW.

c) Set the reference level of the instrument as required to keep the signal from exceeding the maximum
input mixer level for linear operation. In general, the peak of the spectral envelope must be at least
10log (OBW / RBW) below the reference level.

d) Set the detection mode to peak, and the trace mode to max hold.

e) Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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4.2 Measurement result
4TX/RX mode:
NR-1C

99% Occupied Bandwidth

Report No.: 2405B1993SHA-001

Occupied Bandwidth (MHz)
Antenna Port Modulation Bandwidth Channel Channel Channel
Position B Position M Position T
H 2560AM 25MHz 23.729 23.722 23.715
H 2560AM 30MHz 28.539 28.526 28.525
H 2560AM 35MHz 33.540 33.535 33.527
H 2560AM 40MHz 38.536 38.534 38.516
-26dBc Occupied Bandwidth
Occupied Bandwidth (MHz)
Antenna Port Modulation Bandwidth Channel Channel Channel
Position B Position M Position T
H 2560AM 25MHz 24.59 24.59 24.59
H 2560AM 30MHz 29.51 29.51 29.51
H 2560AM 35MHz 34.69 34.69 34.69
H 2560AM 40MHz 39.90 39.90 39.89

256QAM, 25MHz, Channel position B

|+ n

.~
Atten: 10 dB Trig: External 1 Center Freq 2.122500000 GHz
Center Frequency Settings
2.122500000 GHz

Gate: LO Avg|Hold=10/10
#IF Gain: Low Radio Std: None
Span
50.000 MHz

Spectrum Analyzer 1
Channel Power

KEYSIGHT [input RF _
(D Coupling: AC Corrections: Off

Align: Auto Freq Ref: Int (S)
NFE: Adaptive

1 Graph
Scale/Div 10.0 dB

Spectrum Analyzer 2
Occupied BW

Input Z: 50 Q

Frequency

Ref Lvi Offset 49.50 dB

Ref Value 50.50 dBm
CF Step

5.000000 MHz

Auto
Man

Freq Offset
0Hz

Span 50 MHz
#Sweep 1.00 s (1001 pts)

Center 2.12250 GHz
#Res BW 270.00 kHz

#\Video BW 820.00 kHz*

2 Metrics

Occupied Bandwidth

23.729 MHz 47.5 dBm

99.00 %
-26.00 dB

Total Power

Transmit Freq Error
x dB Bandwidth

-3.304 kHz % of OBW Power
24.59 MHz xdB

May 14, 2024
== '\ (- - ? 5?¥8:49PM
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Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 10 dB Trig: External 1
Gate: LO

#|F Gain: Low
1 Graph

Scale/Div 10.0 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.14500 GHz
#Res BW 270.00 kHz

2 Metrics

#Video BW 820.00 kHzZ*

Occupied Bandwidth
23.722 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

-4.024 kHz

24.59 MHz xdB

May 14, 2024
]

5:24:22 PM

acm?

Spectrum Analyzer 1
Channel Power

KEYSIGHT g'DUtIRF_ A
@ oupling:

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 10 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.16750 GHz
#Res BW 270.00 kHz

2 Metrics

#Video BW 820.00 kHzZ*

Occupied Bandwidth
23.715 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
xdB

-13.738 kHz
24.59 MHz

May 14, 2024
]

5:31:11 PM

acm?
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256QAM, 25MHz, Channel position M

% of OBW Power

256QAM, 25MHz, Channel position T

Center Freq: 2.167500000 GHz
Avg|Hold:>10/10
Radio Std: None

Report No.: 2405B1993SHA-001

Center Frequency
2.145000000 GHz
Span

50.000 MHz

CF Step

5.000000 MHz

Auto
Man

Freq Offset
0Hz

Frequency

Center Freq: 2.145000000 GHz
Avg|Hold: /10
Radio Std: None

Settings

Span 50 MHz
#Sweep 1.00 s (1001 pts)

47.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

Lo

Center Frequency
2.167500000 GHz

Span
50.000 MHz

Frequency

Settings

CF Step
5.000000 MHz

Auto
Man

Freq Offset
0Hz

Span 50 MHz
#Sweep 1.00 s (1001 pts)

47.5 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#
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256QAM, 30MHz, Channel position B

Spectrum Analyzer 1 Spectrum Analyzer 2 a
Channel Power Occupied BW

KEYSIGHT |Input RE Input Z: 50 O Atten: 10 dB Trig: External 1 Center Freq: 2.125000000 GHz
Coupling: AC Corrections: Off Gate: LO Avg|Hold: 1/10 Center Frequency T B ST
GJ Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None 2.125000000 GHz
NFE: Adaptive
Span
1 @lET Ref Lvl Offset 49.50 dB LTV A=
Scale/Div 10.0 dB Ref Value 50.50 dBm
_— CF Step

6.000000 MHz

Auto
Man

Freq Offset
0Hz

Frequency

Center 2.12500 GHz #Video BW 910.00 kHZ* Span 60 MHz
#Res BW 300.00 kHz #Sweep 1.00 s (1001 pts)

2 Metrics

Occupied Bandwidth
28.539 MHz Total Power 47.6 dBm

Transmit Freq Error % of OBW Power 99.00 %
x dB Bandwidth xdB -26.00 dB

May 14, 2024 |, ] 00 =
=- q (j - ? 5?y0:15PM L*ﬂ O] [#

256QAM, 30MHz, Channel position M

Spectrum Analyzer 1 Spectrum Analyzer 2 a
Channel Power Occupied BW

KEYSIGHT |Input RE Input Z: 50 O Atten: 10 dB Trig: External 1 Center Freq: 2.145000000 GHz
Coupling: AC Corrections: Off Gate: LO Avg|Hold: 1/10 Center Frequency.— JE s
GJ Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std' None 2.145000000 GHz

NFE: Adaptive

Frequency

Span
| @I Ref Lvl Offset 49.50 dB 60.000 MHz

Scale/Div 10.0 dB Ref Value 50.50 dBm
CF Step

6.000000 MHz
Auto

Center 2.14500 GHz #Video BW 910.00 kHZ* Span 60 MHz
#Res BW 300.00 kHz #Sweep 1.00 s (1001 pts)

2 Metrics

Occupied Bandwidth
28.526 MHz Total Power 47.7 dBm

Transmit Freq Error -1.808 kHz % of OBW Power 99.00 %
x dB Bandwidth 29.51 MHz xdB -26.00 dB

) | May 14,2024 N (2D %7
5:37:52 PM % 00| # %
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Spectrum Analyzer 1
Channel Power
KEYSIGHT [neut RF ,
Coupling: AC Corrections: Off
@ Align: Auto Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 2

Occupied BW
Input Z: 50 O

Atten: 10 dB Trig: External 1

Gate: LO
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.16500 GHz
#Res BW 300.00 kHz

#Video BW 910.00 kHzZ*

2 Metrics

Occupied Bandwidth

28.525 MHz Total Power

-17.117 kHz % of OBW Power
29.51 MHz x dB

Transmit Freq Error
x dB Bandwidth

May 14, 2024
5:43:43 PM

=~ ?

Spectrum Analyzer 1
Channel Power

KEYSIGHT g'DUtIRF_ A
@ oupling:

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 10 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.12750 GHz
#Res BW 360.00 kHz

#Video BW 1.1000 MHz*

2 Metrics

Occupied Bandwidth

33.540 MHz Total Power

Transmit Freq Error 9Hz % of OBW Power
x dB Bandwidth 34.69 MHz xdB

May 14, 2024
6:04:02 PM

=~ ?
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256QAM, 30MHz, Channel position T

256QAM, 35MHz, Channel position B

Report No.: 2405B1993SHA-001

Center Freq: 2.165000000 GHz
Avg|Hold: 1/10
Radio Std: None

Span 60 MHz
#Sweep 1.00 s (1001 pts)

47.5 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

Center Freq: 2.127500000 GHz
Avg|Hold: 1/10
Radio Std: None

Span 70 MHz
#Sweep 1.00 s (1001 pts)

47.5 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

a Frequency

Center Frequency Settings
2.165000000 GHz

Span

60.000 MHz

CF Step

6.000000 MHz

Auto
Man

Freq Offset
0Hz

a Frequency

Center Frequency Settings
2.127500000 GHz
Span

70.000 MHz

CF Step
7.000000 MHz

Auto
Man

Freq Offset
0Hz
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Report No.: 2405B1993SHA-001

256QAM, 35MHz, Channel position M

Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

Spectrum Analyzer
Occupied BW

Input Z: 50 O
Corrections: Off

NFE: Adaptive

1 Graph
Scale/Div 10.0 dB

Center 2.14500 GHz
#Res BW 360.00 kHz

2 Metrics

Occupied Bandwidth
33.535 MHz

Transmit Freq Error
x dB Bandwidth

May 14, 2024
]

6:10:28 PM

acm?

Freq Ref: Int (5)

2

Center Frequency
2.145000000 GHz
Span

70.000 MHz

CF Step

7.000000 MHz

Auto
Man

Freq Offset
0Hz

Frequency

Atten: 10 dB Trig: External 1
Gate: LO

#IF Gain: Low

Center Freq: 2.145000000 GHz
Avg|Hold: 1/10
Radio Std: None

Settings

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

#Video BW 1.1000 MHz* Span 70 MHz

#Sweep 1.00 s (1001 pts)

Total Power

% of OBW Power
xdB

47.5 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

256QAM, 35MHz, Channel position T

Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

Occupied BW

Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive
1 Graph

Scale/Div 10.0 dB

Center 2.16250 GHz
#Res BW 360.00 kHz

2 Metrics

Occupied Bandwidth
33.527 MHz

Transmit Freq Error
x dB Bandwidth

) | May 14,2024
6:13:48 PM

TTRFFCC Part 27_V1 © 2018 Intertek

Spectrum Analyzer 2

-14.371 kHz
34.69 MHz

Lo

Center Frequency
2.162500000 GHz

Span
70.000 MHz

Frequency

Atten: 10 dB Trig: External 1
Gate: LO

#IF Gain: Low

Center Freq: 2.162500000 GHz
Avg|Hold: 1/10
Radio Std: None

Settings

Ref Lvl Offset 49.50 dB

Ref Value 50.50 dBm
CF Step

7.000000 MHz
Auto

#Video BW 1.1000 MHz* Span 70 MHz

#Sweep 1.00 s (1001 pts)

Total Power

% of OBW Power
xdB

47.4 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#
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256QAM, 40MHz, Chan

Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)

NFE: Adaptive

1 Graph
Scale/Div 10.0 dB

Center 2.13000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupied Bandwidth
38.536 MHz

Transmit Freq Error
x dB Bandwidth

May 14, 2024
]

6:17:14 PM

acm?

3.802 kHz
39.90 MHz

Spectrum Analyzer 2

Atten: 12 dB Trig: External 1

Gate: LO
#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

#Video BW 1.3000 MHz*

Total Power

% of OBW Power
xdB

Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

Occupied BW

Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive
1 Graph

Scale/Div 10.0 dB

Center 2.14500 GHz
#Res BW 430.00 kHz

2 Metrics

Occupied Bandwidth
38.534 MHz

Transmit Freq Error

x dB Bandwidth 39.90M

) | May 14,2024
6:19:57 PM

TTRFFCC Part 27_V1 © 2018 Intertek

-1.502 kHz

Spectrum Analyzer 2

Atten: 12 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

#Video BW 1.3000 MHz*

Total Power

% of OBW Power

Hz xdB

Page 53 of 158

256QAM, 40MHz, Channel position M

Center Freq: 2.145000000 GHz
Avg|Hold: 2/10
Radio Std: None

Report No.: 2405B1993SHA-001

nel position B

Center Frequency
2.130000000 GHz
Span

80.000 MHz

CF Step

8.000000 MHz

Auto
Man

Freq Offset
0Hz

Frequency

Center Freqg: 2.130000000 GHz
Avg|Hold: 1/10
Radio Std: None

Settings

Span 80 MHz
#Sweep 1.00 s (1001 pts)

47.6 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

Lo

Center Frequency
2.145000000 GHz

Span
80.000 MHz

Frequency

Settings

CF Step
8.000000 MHz

Auto

Span 80 MHz
#Sweep 1.00 s (1001 pts)

47.6 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#



intertek

Total Quality. Assured.

TEST REPORT

256QAM, 40MHz, Channel position T

Report No.: 2405B1993SHA-001

Spectrum Analyzer 1
Channel Power
KEYSIGHT [nput RF ]
Coupling: AC Corrections: Off
@ Align: Auto Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 2
Occupied BW

Input Z: 50 O

1 Graph
Scale/Div 10.0 dB

Center 2.16000 GHz
#Res BW 430.00 kHz

2 Metrics

Occupied Bandwidth
38.516 MHz

-18.872 kHz
39.89 MHz

Transmit Freq Error
x dB Bandwidth

O M ? A

2TX/RX mode:
NR-1C

99% Occupied Bandwidth

|+ a

Atten: 12 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

#Video BW 1.3000 MHz*

Frequency

Trig: External 1
Gate: LO
#IF Gain: Low

1
Center Freq: 2.160000000 GHz el EreT e
AvglHold: 1/10 Equencyl Settings
Radio Std: None 2.160000000 GHz
Span
80.000 MHz

CF Step
8.000000 MHz

Auto
Man

Freq Offset
0Hz

Span 80 MHz
#Sweep 1.00 s (1001 pts)

Total Power 47.4 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Nl (00 %~
Rl Tliss

Occupied Bandwidth (MHz)
Antenna Port Modulation Bandwidth Channel Channel Channel
Position B Position M Position T
H QPSK 25MHz 23.732 23.724 23.718
H QPSK 30MHz 28.541 28.526 28.525
H QPSK 35MHz 33.532 33.525 33.516
H QPSK 40MHz 38.534 38.534 38.515
-26dBc Occupied Bandwidth
Occupied Bandwidth (MHz)
Antenna Port Modulation Bandwidth Channel Channel Channel
Position B Position M Position T
H QPSK 25MHz 24.59 24.59 24.59
H QPSK 30MHz 29.51 29.51 29.51
H QPSK 35MHz 34.69 34.69 34.69
H QPSK 40MHz 39.91 39.90 39.90
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QPSK, 25MHz, Channel position B

Spectrum Analyzer 1 Spectrum Analyzer 2 a
Channel Power Occupied BW

KEYSIGHT |Input RE Input Z: 50 O Aften: 12 dB Trig: External 1 Center Freq: 2.122500000 GHz
Coupling: AC Corrections: Off Gate: LO Avg|Hold: 1/10 Center Frequency T B ST
GJ Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std' None 2.122500000 GHz
NFE: Adaptive

Span
| @I Ref Lvl Offset 49.50 dB 50.000 MHz
Scale/Div 10.0 dB

Ref Value 50.50 dBm
CF Step

5.000000 MHz

Auto
Man

Freq Offset
0Hz

Frequency

Center 2.12250 GHz #Video BW 820.00 kHZ* Span 50 MHz
#Res BW 270.00 kHz #Sweep 1.00 s (1001 pts)

2 Metrics

Occupied Bandwidth
23.732 MHz Total Power 48.8 dBm

Transmit Freq Error -2.013 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.59 MHz xdB -26.00 dB

May 14, 2024 |, ] 00 =
=- q (j - ? 6?55:31PM L*ﬂ O] [#

QPSK, 25MHz, Channel position M

Spectrum Analyzer 1 Spectrum Analyzer 2 a
Channel Power Occupied BW

KEYSIGHT |Input RE Input Z: 50 O Aften: 12 dB Trig: External 1 Center Freq: 2.145000000 GHz
Coupling: AC Corrections: Off Gate: LO Avg|Hold: 1/10 Center Frequency T B ST
GJ Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std' None 2.145000000 GHz

NFE: Adaptive

Frequency

Span
| @I Ref Lvl Offset 49.50 dB 50.000 MHz

Scale/Div 10.0 dB Ref Value 50.50 dBm
CF Step

5.000000 MHz
Auto

Center 2.14500 GHz #Video BW 820.00 kHZ* Span 50 MHz
#Res BW 270.00 kHz #Sweep 1.00 s (1001 pts)

2 Metrics

Occupied Bandwidth
23.724 MHz Total Power 48.9 dBm

Transmit Freq Error -2.800 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.59 MHz xdB -26.00 dB

) | May 14,2024 N (2D %7
6:27:39 PM % 00| # %
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Spectrum Analyzer 1
Channel Power

KEYSIGHT g'DUtIRF_ A
@ oupling:

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 12 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.16750 GHz #Video BW 820.00 kHzZ*

#Res BW 270.00 kHz
2 Metrics

Occupied Bandwidth

23.718 MHz Total Power

-12.242 kHz % of OBW Power
24.59 MHz x dB

Transmit Freq Error
x dB Bandwidth

May 14, 2024
6:29:06 PM

el I

Spectrum Analyzer 1
Channel Power

KEYSIGHT g'DUtIRF_ A
@ oupling:

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 12 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.12500 GHz #Video BW 910.00 kHzZ*

#Res BW 300.00 kHz
2 Metrics

Occupied Bandwidth

28.541 MHz Total Power

1.271 kHz % of OBW Power
29.51 MHz x dB

Transmit Freq Error
x dB Bandwidth

May 14, 2024
6:31:14 PM

=~ ?
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QPSK, 25MHz, Channel position T

QPSK, 30MHz, Channel position B

Report No.: 2405B1993SHA-001

Center Freq: 2.167500000 GHz
Avg|Hold: 2/10
Radio Std: None

#Sweep 1.00 s (1001 pts)

48.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

Center Freq: 2.125000000 GHz
Avg|Hold: 2/10
Radio Std: None

Span 60 MHz
#Sweep 1.00 s (1001 pts)

48.8 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

a Frequency
Center Frequency Settings
2.167500000 GHz
Span
50.000 MHz

CF Step
5.000000 MHz

a Frequency

Center Frequency Settings
2.125000000 GHz

Span

60.000 MHz

CF Step
6.000000 MHz

Auto
Man

Freq Offset
0Hz
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Report No.: 2405B1993SHA-001

QPSK, 30MHz, Channel position M

Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

1 Graph
Scale/Div 10.0 dB

Center 2.14500 GHz
#Res BW 300.00 kHz

2 Metrics

Occupied Bandwidth

28.526 MHz

Transmit Freq Error
x dB Bandwidth

mo~M?

Spectrum Analyzer 2
Occupied BW

Input Z: 50 O Atten: 12 dB
Corrections: Off
Freq Ref: Int (5)

NFE: Adaptive

Trig: External 1
Gate: LO
#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

#Video BW 910.00 kHzZ*

Total Power

% of OBW Power
xdB

1.310 kHz
29.51 MHz

May 14, 2024
6:33:47 PM

Spectrum Analyzer 1
Channel Power

KEYSIGHT gputhF A
oupling:
@ Align: Auto

1 Graph
Scale/Div 10.0 dB

Center 2.16500 GHz
#Res BW 300.00 kHz

2 Metrics

Occupied Bandwidth

28.525 MHz

Transmit Freq Error
x dB Bandwidth

Spectrum Analyzer 2
Occupied BW

Input Z: 50 O Atten: 12 dB
Corrections: Off
Freq Ref: Int (5)

NFE: Adaptive

Trig: External 1
Gate: LO
#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

#Video BW 910.00 kHzZ*

Total Power

% of OBW Power
xdB

-14.987 kHz
29.51 MHz

) | May 14,2024

TTRFFCC Part 27_V1 © 2018 Intertek
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QPSK, 30MHz, Channel position T

Center Freq: 2.165000000 GHz
Avg|Hold: 5/10
Radio Std: None

Center Frequency
2.145000000 GHz
Span

60.000 MHz

CF Step
6.000000 MHz

Frequency

Center Freq: 2.145000000 GHz
Avg|Hold: 6/10
Radio Std: None

Settings

Auto
Man

Freq Offset
0Hz

Span 60 MHz
#Sweep 1.00 s (1001 pts)

48.9 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

Frequency

Lo

Center Frequency
2.165000000 GHz

Span
60.000 MHz

Settings

CF Step
6.000000 MHz

Auto

Span 60 MHz
#Sweep 1.00 s (1001 pts)

48.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#
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Spectrum Analyzer 1
Channel Power

KEYSIGHT g'DUtIRF_ A
@ oupling:

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 12 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.12750 GHz
#Res BW 360.00 kHz

#Video BW 1.1000 MHz*

2 Metrics

Occupied Bandwidth

33.532 MHz Total Power

3.633kHz
34.69 MHz xdB

Transmit Freq Error
x dB Bandwidth

May 14, 2024
6:38:55 PM

el I

QPSK, 35MHz, Channel position B

% of OBW Power

Report No.: 2405B1993SHA-001

a Frequency

Center Frequency Settings
2.127500000 GHz

Span

70.000 MHz

CF Step
7.000000 MHz

Center Freq: 2.127500000 GHz
Avg|Hold: 2/10
Radio Std: None

#Sweep 1.00 s (1001 pts)

48.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

QPSK, 35MHz, Channel position M

Spectrum Analyzer 1
Channel Power
KEYSIGHT [neut RF ,
Coupling: AC Corrections: Off
@ Align: Auto Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 2

Occupied BW
Input Z: 50 O

Atten: 12 dB Trig: External 1

Gate: LO
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.14500 GHz
#Res BW 360.00 kHz

#Video BW 1.1000 MHz*

2 Metrics

Occupied Bandwidth

33.525 MHz Total Power

2.812 kHz
34.69 MHz xdB

Transmit Freq Error
x dB Bandwidth

) | May 14,2024
6:41:02 PM

TTRFFCC Part 27_V1 © 2018 Intertek

% of OBW Power

a Frequency

Center Frequency Settings
2.145000000 GHz

Span
70.000 MHz

Center Freq: 2.145000000 GHz
Avg|Hold: 4/10
Radio Std: None

CF Step
7.000000 MHz

Auto

Span 70 MHz
#Sweep 1.00 s (1001 pts)

48.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#
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Spectrum Analyzer 1
Channel Power
KEYSIGHT [neut RF ,
Coupling: AC Corrections: Off
@ Align: Auto Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 2

Occupied BW
Input Z: 50 O

Atten: 12 dB Trig: External 1

Gate: LO
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.16250 GHz
#Res BW 360.00 kHz

#Video BW 1.1000 MHz*

2 Metrics

Occupied Bandwidth

33.516 MHz Total Power

-11.319 kHz % of OBW Power
34.69 MHz x dB

Transmit Freq Error
x dB Bandwidth

May 14, 2024
6:43:28 PM

=~ ?

Spectrum Analyzer 1
Channel Power

KEYSIGHT g'DUtIRF_ A
@ oupling:

Spectrum Analyzer 2
Occupied BW
Input Z: 50 O
Corrections: Off
Freq Ref: Int (5)
NFE: Adaptive

Atten: 12 dB Trig: External 1
Gate: LO

#IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.13000 GHz
#Res BW 430.00 kHz

#Video BW 1.3000 MHz*

2 Metrics

Occupied Bandwidth

38.534 MHz Total Power

4.110 kHz % of OBW Power
39.91 MHz x dB

Transmit Freq Error
x dB Bandwidth

o) [ [ 7]
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QPSK, 35MHz, Channel position T

QPSK, 40MHz, Channel position B

Report No.: 2405B1993SHA-001

Center Freq: 2.162500000 GHz
Avg|Hold: 6/10
Radio Std: None

Span 70 MHz
#Sweep 1.00 s (1001 pts)

48.5 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

Center Freqg: 2.130000000 GHz
Avg|Hold: 4/10
Radio Std: None

Span 80 MHz
#Sweep 1.00 s (1001 pts)

48.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

a Frequency

Center Frequency Settings
2.162500000 GHz

Span

70.000 MHz

CF Step

7.000000 MHz

Auto
Man

Freq Offset
0Hz

a Frequency

Center Frequency Settings
2.130000000 GHz
Span

80.000 MHz

CF Step
8.000000 MHz

Auto
Man

Freq Offset
0Hz
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Report No.: 2405B1993SHA-001

QPSK, 40MHz, Channel position M

Spectrum Analyzer 1
Channel Power
KEYSIGHT [neut RF ,
Coupling: AC Corrections: Off
@ Align: Auto Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 2
Occupied BW

Input Z: 50 O Atten: 12 dB Trig: External 1
Gate: LO

#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.14500 GHz
#Res BW 430.00 kHz

2 Metrics

#Video BW 1.3000 MHz*

Occupied Bandwidth

38.534 MHz Total Power

-1.343 kHz
39.90 MHz

Transmit Freq Error

x dB Bandwidth xdB

o) [ o 7]

Spectrum Analyzer 1
Channel Power
KEYSIGHT [neut RF ,
Coupling: AC Corrections: Off
@ Align: Auto Freq Ref: Int (S)
NFE: Adaptive

Spectrum Analyzer 2

Occupied BW
Input Z: 50 O

Atten: 12 dB Trig: External 1

Gate: LO
#IF Gain: Low

1 Graph
Scale/Div 10.0 dB

Ref Lvl Offset 49.50 dB
Ref Value 50.50 dBm

Center 2.16000 GHz
#Res BW 430.00 kHz

2 Metrics

#Video BW 1.3000 MHz*

Occupied Bandwidth

38.515 MHz Total Power

-17.037 kHz
39.90 MHz

Transmit Freq Error

x dB Bandwidth xdB

) | May 14,2024
6:50:36 PM

TTRFFCC Part 27_V1 © 2018 Intertek

% of OBW Power

QPSK, 40MHz, Channel position T

% of OBW Power

a Frequency

Center Frequency Settings
2.145000000 GHz

Span

80.000 MHz

CF Step
8.000000 MHz

Center Freq: 2.145000000 GHz
Avg|Hold: 7/10
Radio Std: None

Auto
Man

Freq Offset
0Hz

Span 80 MHz
#Sweep 1.00 s (1001 pts)

48.7 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#

a Frequency

Center Frequency Settings
2.160000000 GHz

Span
80.000 MHz

Center Freq: 2.160000000 GHz
Avg|Hold: 2/10
Radio Std: None

CF Step
8.000000 MHz

Auto

Span 80 MHz
#Sweep 1.00 s (1001 pts)

48.5 dBm

99.00 %
-26.00dB

Fﬁ—_l Od| =
Ol ([D0] [#
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Test result: Pass

5.1 Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

5.2 Measurement Procedure

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

For MIMO 4TX/RX or 2TX/RX mode configurations, the limit was adjusted with a correction of -6.02dB
[10Log(1/4)] or -3.01dB [10Log(1/2)] by using the Measure and Add 10Log(N) dB technique according to
KDB 662911 D01 Multiple Transmitter Output accounting for simultaneous transmission from antenna
ports . Then the limit was adjusted to -19.02 or -16.01dBm.

In the 1 MHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth of
at least one percent of the emission bandwidth of the fundamental emission of the transmitter may be

employed and a RBW of 1MHz for measurements of emissions > 1MHz away from the band edges.

Spectrum analyzer detector was set as RMS.
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5.3 Measurement result

4TX/RX mode:
NR-1C-UE

Antenna Port | Channel Position | Modulation Carrier BW (MHz) RBW (kHz) | Limit (dBm)

H B 256QAM 25 270 -19.02

H T 256QAM 25 270 -19.02

Channel Position B

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 ﬁ
SEM Channel Power Channel Power

KEYSIGHT Input RF IputZ 500 Atten 12dB  Trig Extemal 1 |Center Freq: 2122500000 GHz
Coupling: AC Corrections: Off Gate: OFf Radio Std: None [Center Frequency ' RIS
eS] 122500000 GHz

Frequency

Align: Auto Freq Ref: Int (S) IF Gain: Low.
NFE: Adaptive
CF Step

1€ Ref Lvl Offset 49.50 dB 2.700000 MHz

Scale/Div 10 dB Ref Value 45.4 dBm Auto
Man

Freq Offset
0Hz

Disp Center 2.12250 GHz Chan Det: Average, #Offs Det: Average Span 27.000 MHz|
1001 pts
Ref Carrier Power
47.56 dBm / 25 MHz.
Lower

Start Freq Stop Freq Integ BW dBm Limit(dB) Freq (Hz) i Freq (Hz)

0.0Hz  1.000 MHz 270.0 kHz -21.07 (-2.05) -5.000 k 1) 0.0
5.000 MHz ~ 10.00 MHz 200.0 kHz (-
10.00 MHz ~ 15.00 MHz 200.0 kHz
4.000MHz ~ 8.000 MHz ~ 1.000 MHz
8.000MHz 1250 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz

May 16, 2024 R (00 x”
3:48:53 PM =12 L‘ﬂ mE[EAN

Channel Position T

Spectrum Analyzer 2 Spectrum Analyzer 3 ﬁ
Channel Power Channel Power

KEYSIGHT Input RF IputZ 500 Atten 12dB  Trig Extemal 1 |Center Freq: 2167500000 GHz
Coupling: AC Corrections: Off Gate: OFf Radio Std: None (Center Frequency " RIS
G ign: Auto Freq Ref. Int (5) IF Gain' Low 2.167500000 GHz

NFE: Adaptive

Frequency

CF Step
Ref Lvl Offset 49.50 dB 2700000 MHz
Ref Value 45.4 dBm Auto
Man

Freq Offset
0Hz

Disp Center 2.16750 GHz Chan Det: Average, #Offs Det: Average Span 27.000 MHz|
1001 pts

Ref Carrier Power
47.47 dBm / 25 MHz.

Lower
Start Freq Stop Freq Integ BW dBm imit(dB) Freq (Hz) i Freq (Hz)
0.0Hz  1.000 MHz 270.0 kHz -20.85 (-1.83) -5.000 k 5.000 k
5.000MHz ~ 10.00MHz ~ 200.0 kHz
10.00 MHz ~ 15.00 MHz 200.0 kHz
4.000MHz ~ 8.000 MHz ~ 1.000 MHz
8.000MHz ~ 12.50 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz ~ 15.00MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz

May 16, 2024 Ry |00 wx
O Ml ? S I 5 L
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Antenna Port

Channel Position

Modulation

Carrier BW (MHz)

RBW (kHz)

Limit (dBm)

H

B

2560AM

30

300

-19.02

H

T

2560AM

30

300

-19.02

Spectrum Analyzer 1
SEM

KEYSIGHT [nput RF
Coupling: AC
Align: Auto

1 Graph
Scale/Div 10 dB

Disp Center 2.12500 GHz

Spectrum Analyzer 2
Channel Power
Input Z: 50 O Atten: 12 dB
Corrections: Off
Freq Ref: Int (S)
NFE: Adaptive

Ref Carrier Power
47.64 dBm / 30 MHz

Start Freq
0.0Hz
5.000 MHz
10.00 MHz
4.000 MHz
8.000 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz

Stop Freq
1.000 MHz
10.00 MHz
15.00 MHz
8.000 MHz
12.50 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz

May 16, 2024
3:57:07 PM

Spectrum Analyzer 1
SEM

KEYSIGHT [nput RF
Coupling: AC
Align: Auto

1 Graph

Scale/Div 10 dB

Disp Center 2.16500 GHz

o ll?

TTRFFCC Part 27_V1

Spectrum Analyzer 2
Channel Power
Input Z: 50 O Atten: 12 dB
Corrections: Off
Freq Ref: Int (S)
NFE: Adaptive

Ref Carrier Power
47.51 dBm / 30 MHz

Start Freq
0.0Hz
5.000 MHz
10.00 MHz
4.000 MHz
8.000 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz

Stop Freq
1.000 MHz
10.00 MHz
15.00 MHz
8.000 MHz
12.50 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz

May 16, 2024
4:.07:49 PM

2018 Intertek

Trig: External 1
Gate: Off
IF Gain: Low

Integ BW
300.0 kHz
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

Trig: External 1

Integ BW
300.0 kHz
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

Channel Position B

Spectrum Analyzer 3
Channel Power

Center Freq: 2.125000000 GHz
Radio Std: None

Ref Lvl Offset 49.50 dB
Ref Value 45.4 dBm

Chan Det: Average, #Offs Det: Average

dBm

2973 (-10.71)

Freq (Hz)
5.000 k

Channel Position T

Spectrum Analyzer 3

Channel Power
Center Freq: 2.165000000 GHz
Radio Std: None

IF Gain: Low

Ref Lvl Offset 49.50 dB
Ref Value 45.4 dBm

Chan Det: Average, #Offs Det: Average

dBm
-28.83

Freq (Hz)
5.000 k

Page 63 of 158

&

Frequency

Center Frequency Settings
2.125000000 GHz

CF Step
3.200000 MHz

Span 32.000 MHz|
1001 pts

& 0o [}~
o2 ) o) 2K

&

Auto
Man

Freq Offset
0Hz

Frequency

Center Frequency Settings
2.165000000 GHz

CF Step
3.200000 MHz

Auto
Man

Freq Offset
0Hz

Span 32.000 MHz|
1001 pts

& 0o [}~
o2 ) o) 2K
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Antenna Port | Channel Position | Modulation Carrier BW (MHz) RBW (kHz) | Limit (dBm)

H B 256QAM 35 360 -19.02

H T 256QAM 35 360 -19.02

Channel Position B

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 ﬁ
SEM Channel Power Channel Power

KEYSIGHT |Input RF InputzZ 500 |Atten 12dB Trig: External 1 |Center Freq 2.127500000 GHz
Coupling: AC Corrections: Off Gate: OFf Radio Std: None (Center Frequency ' RIS
GO aign Auto Freq Ref. Int (S) IF Gain: Low 127500000 GHz
| PASS | NFE: Adaptive
1 Graph

Frequency

CF Step
Ref Lvl Offset 49.50 dB 3.700000 MHz

Scale/Div 10 dB Ref Value 45.4 dBm Auto
Man

Freq Offset
0Hz

Disp Center 2.12750 GHz Chan Det: Average, #Offs Det: Average Span 37.000 MHz|
1001 pts

Ref Carrier Power
47.51 dBm / 35 MHz
Lower
Start Freq Stop Freq Integ BW dBm Limit(dB) Freq (Hz) i Freq (Hz)
0.0Hz  1.000 MHz 360.0 kHz -27.98 (-8.96) 0.0 0.0
5.000 MHz ~ 10.00 MHz 200.0 kHz
10.00 MHz ~ 15.00 MHz 200.0 kHz
4.000MHz ~ 8.000 MHz ~ 1.000 MHz
8.000MHz 1250 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz

May 16, 2024 R (00 x”
4:09:12 PM =12 L‘ﬂ mE[EAN

Channel Position T

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 ﬁ
SEM Channel Power Channel Power

KEYSIGHT |Input RF IputZ 500 Atten 12dB Trig External 1 Center Freq: 2 162500000 GHz
Coupling: AC Corrections: Off Gate: OFf Radio Std: None (Center Frequency ' RIS
GO aign Auto Freq Ref- Int (S) IF Gain: Low 2162500000 GHz
NFE- Adaptive
CF Step

1€ Ref Lvl Offset 49.50 dB 3700000 MHz
Scale/Div 10 dB Ref Value 45.4 dBm Auto
Man

Freq Offset
0Hz

Frequency

Disp Center 2.16250 GHz Chan Det: Average, #Offs Det: Average Span 37.000 MHz|
1001 pts
Ref Carrier Power
47.35 dBm / 35 MHz

Start Freq Stop Freq Integ BW dBm i Freq (Hz)
0.0Hz  1.000 MHz 360.0 kHz -27.32 0.0

5.000 MHz ~ 10.00 MHz 200.0 kHz

10.00 MHz ~ 15.00 MHz 200.0 kHz

4.000MHz ~ 8.000 MHz ~ 1.000 MHz

8.000MHz 1250 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz

May 16, 2024 Ry |00 wx
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Antenna Port

Channel Position

Modulation

Carrier BW (MHz)

RBW (kHz)

Limit (dBm)

H

B

2560AM

40

430

-19.02

H

T

2560AM

40

430

-19.02

Spectrum Analyzer 1
SEM

KEYSIGHT [nput RF
Coupling: AC
Align: Auto

1 Graph
Scale/Div 10 dB

Disp Center 2.13000 GHz

Spectrum Analyzer 1
SEM

KEYSIGHT [nput RF
Coupling: AC

Align: Auto
1 Graph
Scale/Div 10.0 dB

Center 2.1097850 GHz
#Res BW 43.000 kHz

2 Metrics

Total Channel Power

Total Power Spectral Density

2

TTRFFCC Part 27_V1

Spectrum Analyzer 2
Channel Power

Input Z: 50 0 Aften: 12 dB
Corrections: Off
Freq Ref: Int (S)

NFE: Adaptive

Trig: External 1
Gate: Off
IF Gain: Low

Chan Det: Average, #Offs Det: Average

Ref Carrier Power
47.54 dBm / 40 MHz

Start Freq
0.0Hz
5.000 MHz
10.00 MHz
4.000 MHz
8.000 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz

Stop Freq
1.000 MHz
10.00 MHz
15.00 MHz
8.000 MHz
12.50 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz

Integ BW
430.0 kHz
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

May 16, 2024
4:16:52 PM

Channel Position B

Spectrum Analyzer 3

Channel Power
Center Freq: 2.130000000 GHz
Radio Std: None

Ref Lvl Offset 49.50 dB
Ref Value 45.4 dBm

Lower
dBm imit(dB) Freq (Hz)
-15.57 [25) (%)

Spectrum Analyzer 2
Channel Power
Atten: 12 dB
#PNO: Fast

InputZ: 50 @
Corrections: Off
Freq Ref: Int (S)
NFE: Adaptive

Trig: Free Run
Gate: Off
#IF Gain: Low

-30.77 dBm / 430 kHz

-87.10 dBm/Hz

May 16, 2024
4:18:03 PM

2018 Intertek

Spectrum Analyzer 3
Channel Power
Center Freq: 2.109785000 GHz
Avg|Hold: 6/10
Radio Std: None

Ref Lvl Offset 49.50 dB
Ref Value 50.25 dBm

#Video BW 130.00 kHz*

Upper
dBm  ALimit(dB)
-9.967 (9.05)

Freq (Hz)
0.0

(
(
(
(
(
(
(
(
(
(
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CF Step
4.200000 MHz

Span 42.000 MHz|
1001 pts

& 0o [}~
o2 ) o) 2K

Auto
Man

Amplitude

Attenuation

Signal Path

49.50 dB

Span 860 kHz;
#Sweep 1.00 s (1001 pts)|

& [O0 [x~
o2 ) o) 2K

On
Of

Ref Position
Tol

P
Auto

ff
Scali
On

off
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Spectrum Analyzer 2
Channel Power
Atten: 12 dB
#PNO: Fast

Spectrum Analyzer 1
SEM

InputZ: 50 @
oupling: AC Corrections: Off
Align: Auto Freq Ref: Int (S)

NFE: Adaptive

KEYSIGHT |(f:|pu1 RF

1 Graph
Scale/Div 10.0 dB

Center 2.1502150 GHz
#Res BW 43.000 kHz

Total Channel Power -28.96 dBm / 430 kHz

Total Power Spectral Density -85.30 dBm/Hz

May 16, 2024
4:18:46 PM

o ll?

Spectrum Analyzer 2
Channel Power

Atten: 12 dB

Spectrum Analyzer 1
SEM

KEYSIGHT [nput RF
Coupling: AC

Align: Auto

Input Z: 50 0
Corrections: Off
Freq Ref: Int (S)
NFE: Adaptive

Disp Center 2.16000 GHz

Ref Carrier Power
47.32 dBm / 40 MHz

Start Freq
0.0Hz
5.000 MHz
10.00 MHz
4.000 MHz
8.000 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz
12.50 MHz

Stop Freq
1.000 MHz
10.00 MHz
15.00 MHz
8.000 MHz
12.50 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz
15.00 MHz

May 16, 2024
4:26:28 PM

o ll?

2018 Intertek

TTRFFCC Part 27_V1

Trig: Free Run
Gate: Off
#IF Gain: Low

Trig: External 1
Gate: Off
IF Gain: Low

Chan Det: Average, #Offs Det: Average

Integ BW
430.0 kHz
200.0 kHz
200.0 kHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz
1.000 MHz

Report No.: 2405B1993SHA-001

Spectrum Analyzer 3
Channel Power
Center Freq: 2.150215000 GHz
Avg|Hold: 5/10
Radio Std: None

Ref Lvl Offset 49.50 dB
Ref Value 50.25 dBm

#Video BW 130.00 kHz*

fo] Amplitude

Ref Val

50.25 dBm

Scalell Attenuation
10.0dB

Y Axis Uni Signal Path
dBm

Span 860 kHz;
#Sweep 1.00 s (1001 pts)|

& [O0 [x~
o2 ) o) 2K

Channel Position T

Spectrum Analyzer 3

Channel Power
Center Freq: 2.160000000 GHz
Radio Std: None

Ref Lvl Offset 49.50 dB
Ref Value 45.4 dBm

Lower
dBm  ALimit(dB)

Freq (Hz)
-15.54 (3.48) (%)

Center Frequency
iz

Settings

4.200000 MHz

Auto
Man

Span 42.000 MHz|
1001 pts

Upper
dBm imit(dB) Freq (Hz)
-10.78 (8.24) (%)

& [O0 [x~
o2 ) o) 2K
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Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3
SEM ﬁ Frequency

Channel Power Channel Power

KEYSIGHT lnput RF IpUZ 500 Atten 12dB Trig:Free Run  Center Freq: 2 139785000 GHz
Coupling: AC Corrections: Off  #PNO: Fast Gate: Off AvglHold: 510 (Center Frequency Settings
G Lign: Auto Freq Ref Int (S) #IF Gain' Low  Radio Std: None 2139785000 GHz
NFE- Adaptive

Span
1€ Ref Lvl Offset 49.50 dB 860.00 kHz
Scale/Div 10.0 dB

Ref Value 50.25 dBm
CF Step

86.000 kHz

Auto
Man

Freq Offset
0Hz

Center 2.1397850 GHz #Video BW 130.00 kHz* Span 860 kHz,
#Res BW 43.000 kHz #Sweep 1.00 s (1001 pts)|

Total Channel Power 02 dBm / 430 kHz

Total Power Spectral Density -86.36 dBm/Hz

May 16, 2024 R (00 x”
427:15PM =12 L‘ﬂ mE[EAN

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3
SEM Channel Power Channel Power

KEYSIGHT [inut RF IputZ 500 Atten 12dB Trig'Free Run Center Freq: 2180215000 GHz
Coupling: AC Corrections: Off  #PNO: Fast Gate: Off AvglHold: 4110 (Center Frequency Settings
Align’ Auto Freq Ref- Int (S) #IF Gain'Low  Radio Std None

NFE- Adaptive

1@ED Ref Lvl Offset 49.50 dB
Scale/Div 10.0 dB Ref Value 50.25 dBm

86.000 kHz

Auto
Man

Freq Offset
0Hz

Center 2.1802150 GHz #Video BW 130.00 kHz* Span 860 kHz,
#Res BW 43.000 kHz #Sweep 1.00 s (1001 pts)|

Total Channel Power -28.85 dBm / 430 kHz
Total Power Spectral Density -85.18 dBm/Hz

May 16, 2024 Ry |00 wx
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NR-2C-UE

Antenna Port | Channel Position | Modulation Carrier BW (MHz) RBW (kHz) | Limit (dBm)

H B 2560AM 25 270 -19.02

H T 256QAM 25 270 -19.02

Channel Position B

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 ﬁ
SEM Channel Power Channel Power

KEYSIGHT |Input RF IputZ 500 Atten 12dB Trig External 1 Center Freq: 2 135000000 GHz
Coupling AC |Corrections: Off Gate: Off Radio Std None Ce:‘;e’ ;Le:lj“:m: Settings
r4

Frequency

Align: Auto Freq Ref: Int (S) IF Gain: Low
NFE: Adaptive

1 Graph

CF Step
Ref Lvl Offset 49.50 dB 5.200000 MHz

Scale/Div 10 dB Ref Value 45.4 dBm Auto
Man

Freq Offset
0Hz

Disp Center 2.13500 GHz Chan Det: Average, #Offs Det: Average Span 52.000 MHz|
1001 pts
Ref Carrier Power
47.67 dBm / 50 MHz.

Lower Upper

Start Freq Stop Freq Integ BW dBm Limit(dB) Freq (Hz) dBm  ALimit(dB) Freq (Hz)

0.0Hz  1.000 MHz 270.0 kHz -23.23 (-4.21) -5.000 k -22.85 0.0
5.000 MHz ~ 10.00 MHz 200.0 kHz
10.00 MHz ~ 15.00 MHz 200.0 kHz
4.000MHz ~ 8.000 MHz ~ 1.000 MHz
8.000MHz 1250 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
1250 MHz  15.00 MHz ~ 1.000 MHz
1250 MHz  15.00 MHz  1.000 MHz
May 16, 2024 ] 00 xx
4:%’0:03 PM ':: L*ﬂ 00 ¥ %

Channel Position T

Spectrum Analyzer 1 Spectrum Analyzer 2 Spectrum Analyzer 3 ﬁ
SEM Channel Power Channel Power

KEYSIGHT |Input RF IputZ 500 Atten 12dB Trig External 1 Center Freq: 2 155000000 GHz
G Couping:AC Corrections: Off Gate: OFf Radio Std: None ‘;e:‘;e’ ;Le:lj“:m: Settings
r4

Frequency

Align: Auto Freq Ref. Int (S) IF Gain: Low
fu] PASS | NFE: Adaptive
CF Step
1@ED Ref Lvl Offset 49.50 dB 5.200000 MHz
Scale/Div 10 dB Ref Value 45.4 dBm Auto

Man

Freq Offset
0Hz

Disp Center 2.15500 GHz Chan Det: Average, #Offs Det: Average Span 52.000 MHz|
1001 pts
Ref Carrier Power
47.58 dBm / 50 MHz.

Lower Upper

Start Freq Stop Freq Integ BW dBm imit(dB) Freq (Hz) dBm  ALimit(dB) Freq (Hz)

0.0Hz  1.000 MHz 270.0 kHz -23.29 (-4.27) -5.000 k -23.25 (-4.23) 0.0
5.000 MHz ~ 10.00 MHz 200.0 kHz (
10.00 MHz ~ 15.00 MHz 200.0 kHz (
4.000MHz ~ 8.000 MHz ~ 1.000 MHz (
8.000MHz 1250 MHz  1.000 MHz (
1250 MHz  15.00 MHz  1.000 MHz (
1250 MHz  15.00 MHz  1.000 MHz (
1250 MHz  15.00 MHz  1.000 MHz (
1250 MHz  15.00 MHz  1.000 MHz (
1250 MHz  15.00 MHz ~ 1.000 MHz (
(

1250 MHz  15.00 MHz  1.000 MHz

May 16, 2024 I Fﬁj oo (wx

4:33:12PM %) [0O0) ¥
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